
 

Growth Hormone Peptides: 

●​ NL - Growth Hormone Kit 100iu - Novatropin: 
○​ Recombinant Human Growth Hormone 191 Amino Acid 
○​ TIME OF INJECTION: Morning & Evening before bed 
○​ DOSAGE INSTRUCTIONS: 2iu daily, split into 2 doses (morning & 

evening) 
●​ NL - Growth Hormone Kit 160iu - Novatropin:  

○​ Recombinant Human Growth Hormone 191 Amino Acid 
○​ TIME OF INJECTION: Morning & Evening before bed 
○​ DOSAGE INSTRUCTIONS: 2iu daily, split into 2 doses (morning & 

evening) 
●​ NL - Growth Hormone 36iu Pen - NovaTropin Pen:  

○​ Recombinant Human Growth Hormone 191 Amino Acid 
○​ TIME OF INJECTION: Morning & Evening before bed 
○​ DOSAGE INSTRUCTIONS: 2iu daily, split into 2 doses (morning & 

evening) 

Insulin-like Growth Factors: 

●​ NL - IGF-1 LR3 kit:  
○​ Insulin Like Growth Factor 
○​ TIME OF INJECTION: Morning (pre or post workout) 
○​ DOSAGE INSTRUCTIONS: 50-100mcg daily post-workout 

●​ NL - IGF-1 LR3 - Single Vial:  
○​ Insulin Like Growth Factor 
○​ TIME OF INJECTION: Morning (pre or post workout) 
○​ DOSAGE INSTRUCTIONS: 50-100mcg daily post-workout 

●​ NL - IGF-1 DES 3 - Des(1-3):  
○​ Des(1-3)IGF-1 (Shorter Half Life, 5x potency) 
○​ TIME OF INJECTION: Pre workout 
○​ DOSAGE INSTRUCTIONS: 20-50mcg pre-workout 

 



 

GH Secretagogues: 

●​ NL - GHRP-2:  
○​ Growth Hormone Releasing Peptide-2 
○​ TIME OF INJECTION: 2-3x/day, pre-meal 
○​ DOSAGE INSTRUCTIONS: 100mcg 2-3x daily before meals 

●​ NL - GHRP-6:  
○​ Growth Hormone Releasing Peptide-6 
○​ TIME OF INJECTION: 2-3x/day, pre-meal 
○​ DOSAGE INSTRUCTIONS: 100mcg 2-3x daily before meals 

●​ NL - Hexerelin:  
○​ Examorelin 
○​ TIME OF INJECTION: Before bed 
○​ DOSAGE INSTRUCTIONS: 200mcg before bed 

Growth Factors: 

●​ NL - MGF:  
○​ Mechano Growth Factor 
○​ TIME OF INJECTION: Post workout 
○​ DOSAGE INSTRUCTIONS: 200mcg post-workout 3x/week 

●​ NL - Pegulated MGF:  
○​ Pegulated Mechano Growth Factor 
○​ TIME OF INJECTION: Post workout 
○​ DOSAGE INSTRUCTIONS: 200mcg post-workout 2-3x/week 

CJC Peptides: 

●​ NL - CJC-1295 with DAC:  
○​ CJC-1295 DAC (Drug Affinity Complex) 
○​ TIME OF INJECTION: Morning or evening, 2-3x/week 
○​ DOSAGE INSTRUCTIONS: 1000mcg 2-3x/week 

 

 



 

●​ NL - CJC-1295 without DAC:  
○​ CJC-1295 (without DAC) 
○​ TIME OF INJECTION: Morning, fasted 
○​ DOSAGE INSTRUCTIONS: 100-250mcg daily (AM) 

Fat Burning Peptides: 

●​ NL - HGH Fragment 177-191:  
○​ HGH Fragment 177 - 191 
○​ TIME OF INJECTION: Morning, fasted 
○​ DOSAGE INSTRUCTIONS: 250-500mcg daily (AM) 

●​ NL - AOD 9064 - Anti-Obesity Drug Peptide:  
○​ AOD 9064 (fat-loss fragment) 
○​ TIME OF INJECTION: Morning, fasted 
○​ DOSAGE INSTRUCTIONS: 250-500mcg daily (AM) 

●​ NL - Anti-Aging Blend:  
○​ (GHRP 2 - 5mg) / (CJC 1295 - 5mg) 
○​ TIME OF INJECTION: Before bed 
○​ DOSAGE INSTRUCTIONS: 100mcg before bed 

●​ NL - Shredded Blend:  
○​ (Tesamorelin 5mg) (CJC 1295 2mg) (Ipamorelin 2mg) 
○​ TIME OF INJECTION: Morning, fasted 
○​ DOSAGE INSTRUCTIONS: 100mcg daily (AM) 

●​ NL - Weight Loss Blend:  
○​ (Ipamorelin 5mg) (Sermorelin 5mg) 
○​ TIME OF INJECTION: Morning, fasted 
○​ DOSAGE INSTRUCTIONS: 100mcg daily (AM) 

Tanning & Hormonal Peptides: 

●​ NL - Melanotan II - Inject:  
○​ Melanotan II MT 2 
○​ TIME OF INJECTION: Morning or evening, alternate days 
○​ DOSAGE INSTRUCTIONS: 250-500mcg every other day 

 



 

●​ NL - HCG - Pregnyl:  
○​ HCG 5000 Chorionic Gonadotropin 
○​ TIME OF INJECTION: Morning (fertility protocols) 
○​ DOSAGE INSTRUCTIONS: 5000iu weekly or as prescribed 

Healing Peptides: 

●​ NL - TB 500:  
○​ TB500 Thymosin Beta-4 
○​ TIME OF INJECTION: Post workout / 2x weekly 
○​ DOSAGE INSTRUCTIONS: 2500mcg 2x/week 

●​ NL - BPC-157:  
○​ Regenerative Pentadecapeptide 
○​ TIME OF INJECTION: Daily (injury site or IM) 
○​ DOSAGE INSTRUCTIONS: 250-500mcg daily (site or IM) 

●​ NL - Wolverine Healing Peptide:  
○​ (TB 500 5mg) (BPC 157 5mg) 
○​ TIME OF INJECTION: Daily (injury recovery) 
○​ DOSAGE INSTRUCTIONS: 2500mcg 2-3x/week 

●​ NL - Predator Healing Peptide:  
○​ (BPC-157 5mg) (Pegylated MGF 5mg) 
○​ TIME OF INJECTION: Daily (healing + growth) 
○​ DOSAGE INSTRUCTIONS: 2500mcg daily 

●​ NL - Matrix Healing Blend:  
○​ (MGF 2mg) / (BPC 157 5mg) 
○​ TIME OF INJECTION: Daily post workout 
○​ DOSAGE INSTRUCTIONS: 750mcg daily 

●​ NL - Diablo Healing Blend:  
○​ (BPC 157 3.3mg)/(TB500 3.3mg)/(PEG MGF 3.3mg) 
○​ TIME OF INJECTION: Daily (healing and inflammation) 
○​ DOSAGE INSTRUCTIONS: 3.3mg daily 

 



 

Sexual Health Peptides: 

●​ NL - Lovers Peptide - PT 141:  
○​ PT-141 Bremelanotide (libido enhancement) 
○​ TIME OF INJECTION: 1-2 hours before intimacy 
○​ DOSAGE INSTRUCTIONS: 1000mcg 1-2 hours before intimacy 

GH Secretagogue Blends: 

●​ NL - Ipamorelin:  
○​ Pentapeptide (GH secretagogue) 
○​ TIME OF INJECTION: Before bed or post workout 
○​ DOSAGE INSTRUCTIONS: 200-300mcg before bed 

●​ NL - Sermorelin:  
○​ GHRH (1-29) 
○​ TIME OF INJECTION: Before bed 
○​ DOSAGE INSTRUCTIONS: 200-500mcg before bed 

●​ NL - Tesamorelin:  
○​ Tesamorelin 
○​ TIME OF INJECTION: Morning, fasted 
○​ DOSAGE INSTRUCTIONS: 1000mcg daily 

Mitochondrial/Anti-Aging Peptides: 

●​ NL - SS31 - Elamipretide:  
○​ Mitochondria-targeting antioxidant 
○​ TIME OF INJECTION: Daily AM (mitochondrial support) 
○​ DOSAGE INSTRUCTIONS: 5-10mg daily (AM) 

●​ NL - MOTS-C Kit 50mg - Nova MOTS-C:  
○​ MOTS-C 
○​ TIME OF INJECTION: Morning or workout time 
○​ DOSAGE INSTRUCTIONS: 5mg daily (AM or post workout) 

●​ NL - MOTS-C - Single Vial:  
○​ MOTS-C 

 



 

○​ TIME OF INJECTION: Morning or workout time 
○​ DOSAGE INSTRUCTIONS: 5mg daily (AM or post workout) 

Longevity Peptides: 

●​ NL - Epitalon - Single Vial:  
○​ Epitalon (anti-aging tetrapeptide) 
○​ TIME OF INJECTION: Evening or night 
○​ DOSAGE INSTRUCTIONS: 1mg daily or as prescribed 

●​ NL - Epitalon Kit 50mg:  
○​ Epitalon (anti-aging tetrapeptide) 
○​ TIME OF INJECTION: Evening or night 
○​ DOSAGE INSTRUCTIONS: 1mg daily or as prescribed 

Other: 

●​ NL - Kisspeptin 10:  
○​ Gonadotropin-releasing hormone (GnRH) 
○​ TIME OF INJECTION: Morning (cycle support) 
○​ DOSAGE INSTRUCTIONS: 100mcg 2-3x/week 

 

 

 

 

 

 

Note: For educational purposes only. Always consult a qualified healthcare 

provider before using peptides. 
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